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1. HA3BA JIKAPCBKOI'O 3ACOBY z . Y OF o 2
[30niasnx TabneTky no 300 mr* f

2. SIKICHMI I KUILKICHUI] CKJIAJ
Koxua ta6nerka MicTHTE 300 Mmr 130Hia3uTy.
[ToBHuit crmeox JONOMIKHUX PEeqoBHH HaBeIeHO B po3xini 6.1,

3. JIKAPCBKA ®OPMA

Bini o maitke Oimmx, mocki, KpPYTJIi, 31 cKOIIeHmM Kpaewm, Tabnetku Ges NOKPHTTS 3 PHCKOIO 3
OIHOro 60Ky .

Tabnerky moxna PO3NIIATH Ha PiBHI mOMOBHH,

4. KJITHIYHI XAPAKTEPUCTHKH
4.1 Tepanestwuni MOKAa3aHHg

I3oniasun taGuerxn 1o 300 Mr moxasammii JUIA JIIKyBaHHS TyOepKy 603y, CIIPUYHHEHOTO
Mycobacterium fuberculosis.

st npuitasrrs pillleHHs momo JOUiIBHOCTI Tepamii [3oniasuy TabieTkamu 1o 300 mr cIig
PO3risaaTH HalHOBI i odinilini HacTanosy LIOZIO TKYBaHHS TyOepkyibosy (manpuknan,
pexomenpnanii BOO3: htip:/fwhqlibdoc.who. int/publications/20]0/9 /89241547833 ene. pdf).

4.2 Cooci6 3aCTOCYBAHHSA Ta 03U
Opanbge 3aCTOCYBaHHS,

I3oniasun tabnerxy no 300 Mr Gaxano KOBTaTH WITHMH, 3amuBaiouy BOJIOKO abo iHmmmMu
HaIosIMH.
Tabnetku cnin npuitvary HaTwe (npuHaiiMH] 23 TomuEy n0 ixi a6o Yepes 11Bi romumy micos),

AKTUBHHUH TYBEPKYJIEO3

s nikysanns AKTHBHOTO TyGepKy603y i30Hiasm 3aBMM CIIIZT 3aCTOCOBYBaTH vy NOE/THAHH] 3
IHITHMH IPOTHTYOEPKYITH03HUMH IpenapaTtaMu

JloGoBHii pesknm: 5 mr /xr MacH Tina /no6y, Makenmym 300 Mr /noGy.
Y nauientis 3 paroio> 45 Kr no6oBa 103a CTanoBuTH 300 Mr y BHIJLAAI OHOPa30Bof J03H.

Hepiommyruii pexuM: 10 Mr /kr macu Tina TPHYi Ha THKIEHBD, MakcumyM 900 mr/noGy.
Y namienTip i3 Baroio 21-39 kr no3a CTaHoBHTH 300 Mr Tpuyi Ha TH)KJICHE,

Y nanienris i3 parozo 40-70 kr no3a cranoBHTE 600 Mr Tpryi Ha THIKIICHb.
Y mamientis i3 paroro> 70 KI' 032 cTaroBuTs 900 Mr Tpryi Ha THIKIICHB.
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Hopocai:
300 mr /oGy TIPOTAroM moHaliMeHIme 6 Micsip

Himu:

Tabnerku iaoﬂiasw:(y mo 300 mr ge HIIXOMATh g aiteid i3 num [IOKa3aHHAM, OCKiNLKH
HEMOXIIHBO 3po6uTH BiIIOBi Hi KOpekmii jno3u. YV mux BUIANKaxX cirin BHKOPHCTOBYBaTH
TabJeTkH 3 MeHmIOO A03010 i30Hiazu Ly,

Oxpemi momy i

Hopywenns gynxyii HUPOK.!

3a3Buyaii ge PEKOMEHAy eThCst KopuryBaTy 03y y NaLlieHTiB 3 HUPKOBOIO HezocTarHicTio. Onnak
CIi peTensHO BIJICTEXYBaTH O3HaKM TOKCHYHOCT] i3oHiasuny, y BUITIANL  nepudepuynof
Hediponarii. V oci 3 HOBITEHUM THITOM AllCTHIIIOBAHAA i3 cepifo3Horo HHPKOBOIO HeJOCTAaTHICTIO
(CICr <25 min /xB) abo Y MNalieHTiB, mio MAIOThb O3HAaKH TOKCHYHOCT] ioniasnﬂy, MOJKHA

4.3 Hporunokazanns

I3oniasun NPOTHNOKAa3aHuif mamicHTam i3

- IiIBHIIEHOIO Yy TimHBicTIO J0 1ito9oi peqoBuHy a6o 1o Oy ab-K0i 3 nomoMiskmHux PeyYoBHH,

- FTOCTPUMH 3aXBOPIOBAHHSIMH nevinkH Gy 1b-5K07 eTiosorii

- MEMKaMEHTO3HOIO XBOpo6oio IeYiHKH

- IONEPENHIM MOWKO ke H sz NeYiHKH, 10 0B’ 3aHe i3 i30HiasunoM, a6o

- MM nonepeani Baxki moGiymj PeakIii Ha i30miasmn, Taki g MCAHKAMEHTO3HA THXOMaHKa,
03H06 abo aprpur.

4.4 Creuianpui 3ACTepeReHNd Ta 3an06 k] 3axoau

Iosinomnsocs PO TSKKHH, iHOM MeTansuuis TCNIaTHT, 0B S3aHMH i3 Tepamiero i30Hia3uoM.
Binbmiiers Bunankis BHHHKA€ NpOTAroM mepmmx TPEOX MICANIB Tepamii, aje PeIIaTOTOKCHYHICTE
MOXE pO3BHBaTHCS | micig Olmpmr  TpuBanof Tepamii. [TorpiGue PeTenbHe moMicsyme
CIOCTEPEXKEHHS Ta oruisy,

Hanientam cnig  weragino HoBi
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3aCTOCYBaHHI i30HIa3HAY, OCKiNbKH, K NOBIIOMIIETHCS, ONAbLIIE BHKOPHCTaHHsl TIpenapary B
[HX BUTIANKaX CHPHYHHSE GLIBII TSKKe TIOIIKO/KEHHS MeYiHKH,

Mo rpyn nauienTis, sxi 0co6muso CXHIIBHI JI0 PO3BUTKY FENaTUTy, HalexarTh

- Bik> 35 pokis

- WOJICHH] CIOXHBAY AIKOromo (manienrtam crmix mamoneriuzo PCKOMEHAYBaTH OOMEXHTH
TIPHHOM AJIKOrOJIbHUX HANOTB, Ny, po3zin 4.5)

- MAUICHTH 3 aKTHBHUMH XPOHIHHMH 3aXBOPIOBAHHSIMH IEYiHKH Ta

- CIIOXXMBaYi 1H’ €Ki HHHX HapKOTHKIB.

NEPIONHYHO NPOTAroM YCbOro nepioxy JikyBamns,

Kpinm Toro, crix ysaxmo CIOCTEepiraTH 3a TAKHMH IIallieHTaMH:

- MAIEHTH 3 OHOYACHHM BAKHBaHHAM Oy 1b-1KHX XpoHiyHO NPH3HAYEHUX JIKiB (IUB. po3xin 4.5)
- HadBHICT mepudepmynof Helponarii a6o cranis, cxXmIbHIX 20 HeldponaTii

- BariTHI NaLi€HTKH Ta

- BUl-indixoBani nanienru,

Teparii.
ko BinxuneHHs moxasuukip GyHKuii nevinky TNICPCBHILYIOTE Y TPH-II’ATH pasis BEPXHIO MEXY
HOPMH, CJIix HAcTiifHO PO3NIAHYTH ATaHHS PO MPHITHHEHHS NpHIHOMY TaGeTok [3oniazuny.

Ilepudeprryna Heipornarig e HaHIIOIIHPCHIIINM TOKCHYHHM edexrom i3omiasnay (muB. posmin

4.8). Yacrora sanexurs BII JI03H Ta Takux CTIPUATIMBAX CTaHIB, fAK rinoTpodis, NOpYIIeHHs
QYHKIIT HEpPOK, ankoromism abo miaber. OxHouache BBCIICHHA NIPHIOKCHHY 3HAYHOO Miporo
SHIDKY€ PU3HK PO3BHTKY Helipornarii, Otxe, mipraoxcnn cin 34CTOCOBYBATH PEryJIsSipHO y n03ax
10 Mr na gens.

Ilepexpecna uyTmmpicrs: [auientu, sxi marors THIepYyTINBICTE 110 eTionaMiny, i30Hiazmy,
HianuHy (HIKOTHHOBOT KHCIOTH) ab0 iHmmx Ximigmo NOB’SI3aHUX JIIKiB, Takosx MOXYTb GyTH
TiNepyuy TIIMBHMH 110 Ta6reToK i30Hiazny.

[3oHiasuy crip 3 obepesxHicTIO 3aCTOCOBYBATH MALlIEHTAM i3 NONEPETHIMH HAIBHHME IpogBaMH
CYZOM, IICHX030M B aHaMHe3] aGo HOPYIEHHAMH po0OTH Newinky,

Lyxposwuii miaGer: 3a Nali€HTaMH 3 TiabeTom CIiJ peTeNsHO CIIOCTEPIiraTH, OCKiTbKH 130Hiazmg
MO3KE BITHBATH Ha KOHTPOJIb PIBHA ITIOKO3H B KPOBI.
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Honowmixkni pewosmnn: Manienty 3 PIAKICHHMH CHagkoBHMH npobnemamu HenepeHocHMoCT]
TallakTo3H, nediuutoMm naktasu Jlamma a6o MaJIbabCOpOLicIo MTOKO3H-ranakTo3n HE IIOBHHHI
NpHiMaTH 1ei npemnapar.

et nikapeskuii 3aci6 MicTaTs riiporenizoBany KacTOpOBY 010, siKa MOKe CIPHYHHITYH posnajn
LITYHKY Ta Jiapero.

4.5 Bsacmonis 3 inmumu JKApCHKUME 2aco6amu Ta IHII BH/H B3aeMoil,
In vitro i3omiasun mie sk inridirop CYP2C19 ta CYP3A4, Taxum unnOM, ne Moxe 36insmmTH

®enitoin, KapbaMasenin, Baipmpoar: 130Hia3ux SHIDKYE BHIOMMHH KIipeHC Imx npenaparis, a
OTXKe, TOTeHmiloe edekTH nanmx npenaparie. ITnasmosi KOHLEHTpalii mpoTHCyIOMEHX
[IPENapaTiB CJ1iJi BASHAYATH 110 | micis To4aTKy Tepanii i30HiasumoM; cin YBQXKHO CIIOCTepiraTn
3a nauiemoy IONO HA’BHOCTI O3HAK Ta CHMNTOMIB TOKCHIHOCTI, i 7103y mpoTHCynOMHOrO
[IpenapaTy BIANOBINHO KOPUTyBaTH.

QﬂHoqa{:HHffi npuitoM deniroiny abo KapbamaserniHy Moxe 36inbmmTy IeNaTOTOKCHYHICTE
130Hia3uxy.

Cedamusni sacobu

Benzopniaseninu (Hanpuknazn, miasenawm, diypasenam, Tpuazonam, MiIasonam): i30Hia3ua Moxe
SHIDKYBAaTH II€YIHKOBHH MeTabotism Gensoniaseninis, 1o OPU3BOAWUTE 110 ITiIBHILCHHS
KOHUEHTpawii GeH3omiaseninis B mraswmi. Cnin perensro cmocrepiratn 2a mamieHTaMH Ha
HasBHICTh 03HAK TOKCHYHOCT] Oensoniaseninis, i ixuro go3y KOPHTYBaTH BiAmOBIIHO.
Denobapbitan: oxHOouache 3aCTOCYBaHHA 13 i30HIa3HIOM MoKe NPH3BECTH JI0 ITOCHJICHHS
TeNaTOTOKCHYHOCTI.

Heiiponenmuxu

Xnopnpomasun: oxHOYacHe 3aCTOCYBaHHA 13 I30Hia3HIOM Moxe NOTIPINHTH MeTabomi3m
isoniasuny. Crix perensuo KOHTPOJIIOBATH CTaH NAMI€HTIB 1010 TOKCHYHOCTI i30Hia3uy.
[anonepumon: Onnouyacue 3aCTOCYBAaHHA i3  i30Hia3HIOM MOXKE IiJBHIIUTH PiBEHb
rajonepuziony B riasmi kposi. Ciiin perensao CIIOCTEPIraTH 3a NAlieHTaMH IION0 TOKCHUHOCT]
Fanorepuz0iy Ta BiANOBIHO KOPUTYBATH 103y FI0NEepHIONY.

Aumuxoazynanmu

Ioxinui xymapuny a6o impanmiony (nanpukman, BapdapuH): omHoyache 3aCTOCYBaHHS 3
i30HIa3umOM MOXe IPUTHIYYBaTH (epMEHTaTHBHUI MeTaboisM AHTHKOAryJIAHTIB, IO
NPU3BOIUTH 10 MiZABHIICHHS KOHUEHTpANil B masmi KPOBi 3 IiABHILEHHM PH3HKOM KpOBOTEui.
Orxe, citijt petesHo KOHTPOIOBaTH MIKHAPO/IHE HOPMATi30BaHe BiIHOMICHHS.

Hapxomuuni sacobu

AnbdenTanin: xponiune Jo-/micsonepaniiiie  3acTocyBaHHs i30HiasHay MoXke 3MeHmuTH
TUIA3MOBHH KIIPEHC Ta MONOBXKHTH TPHBATICTH i aneenraniny. Jlosy anbdenraniny,
MOYMJIHBO, OBCACTLCA BiANOBIIHIM YHHOM BiJKOPHIYBaTH.

Endnaypan: Isomiasun mosxe 30UIBIIYBaTH  YTBOPEHHS MOTEHIiiHO He()pOTOKCHYHOIO
HEOPraHiyHoro GTopHcTOro MeTabouiTy eHgiypany npu OITHOYaCHOMY 3aCTOCYBaHHI.

Inwi

Teodinin: Oanoyacue 3aCTOCYBAHHA i3 130HIa3HIOM MOXKE 3HH3HTH MeTaboizm Teodiiiny,
30LIBIIYIOYH THM camuM iforo piBHi B mnasmi. Tomy ciin KOHTPOJIFOBATH pi b Teodin
I1a3Mi KpOBi. A j S 0N
lpoxainamiz: Onxouacke 3acTocyBamus i3 i30HiasumoM Moxke 36iib g:m-",zlﬁoﬂucﬂrpgggq__
130Hia3HAy B MuIasmi KpoBi. CIix petensHo KOHTPOJIOBATH CTAH MaIlieHTi ;iuono‘j’ &gﬂ‘;Hj({Cﬂﬁ
i30Hia3uy. fﬁl’z/“’l"‘; g /yl
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Koprukocrepoin (Hanpuxnap, npenuizonon): B OZHOMY NOCIiDKeHH] oHoYacHe 3aCTOCYBaHHS
13 i30Hia3umOM 3MEHIIYBAJIO BILIHB 130HIa3HIy Ha 22-30%. V oci6 3 LIUBHIAKHM THIIOM
ANCTHIIIOBAHHS MOJXKe 3HAN00uTHCS KOPHIYBaHHA 1034 i30Hia3uyy.

Aueraminoden. napaneranmon: OXHOYACHE 3aCTOCYBAHHA 3 i30Hia3mmOM MOXe 301bImnTH
FeNaTOTOKCHYHICTB.

lixpoxenn amowminiio NOTipuIye BCMOKTYBaHHS i3oHiasuay. Ilin wac Tepanii TaGreTkamu
i30Hia3uy crig 3aCTOCOBYBATH aHTALM/IHI 3aCO6H, AKi He MICTATE TiIZIPOKCHTy amoMiHifo,

Jducynsdipam: ogmouacke 3aCTOCYBaHHs 13 i30HiasHmOM MOKe TIPH3BECTH 10 301MbIIeHHS
HacTOTH NoOIYHUX edekTin ax LCHTpabHOT HEPBOBOI cHeTeMu, Moske 3HaNOOMTHCS 3MeHmeHa
71032 a00 NpUNHHEeHHS npuioMy Aaucynbhipamy.

I'enatotokcnyni ixu: OIHOYACHE 3aCTOCYBaHHS 130Hia3uy 3 iHmmME FeNaTOTOKCHYHAMH
HpenapaTaMu MOXe OCHIHTH TeNaTOTOKCHYHICTB, BOTO CITix YHHKATH,

Heidiporokenuni mixn: OZHOYaCHE 3aCTOCYBAHHS 130Hia3n/y 3 iHIMHE HEHPOTOKCHYHUMH JTikamu
MOX€ NPU3BECTH 10 aAHTHBHO] Heﬁpomxcnqnocﬁ, TOMY HOTO CIIiJl yHHKaTH.

Bzaemopnis 3 bxero ta HanmosMu

AIIKOronb: oIHOYacHHif [OCHHUH NIPHITOM aJIKOTOJTI0 MOJKe TIPH3BECTH /10 301IbINEHHS YaCTOTH
IIPOABIB TCIAaTOTOKCHYHOCT], cnpHunHenO] i3omiasumom. Corig YB&KHO cnocrepiratu 3a
NAi€HTAMH Ha HASBHiCTE O3HAK I€NAaTOTOKCHYHOCTI Ta HacTiiiHo PEKOMEHIyBaTH oOMexuTH
IIPHHOM aJKOrOJIBHUX HAMOiB (mEB. po3xin 4.4),

Cop Ta puba (ixa, Garara ricraminom aGo THPaMiHOM): OZIHOYACHHi] NpPHIOM 13 i30Hia3umoM
MOXE mNpH3BeCTH 10 iHriGyBamus MOHO-/fiaMiHOKCH a3 130HIa3HIOM, MepenTkomKkaoH
MeTabonisMy rictaminy Ta THpaminy. Kniniuno me moske NPH3BCCTH JI0 NOYEPBOHIHHA abo
CBEPOIHHA WIKipH, Takmx FABHILL AK NPHIUTABH, BiTUyTTS CepueGuTTs, IITIUBOCTI, 03HOGY aGo
BUIYYTTS JIUITKOT LIKIpH, TONIOBHOTO G010 aGo 3aaMOpOYEHHS,

Bruus na naGoparopni gocmimkens
[3omiasun Moxe cnpuamnuTH XHOHO-IIO3HTHBHY BifNOBiNL IIpA IIPOBEACHHI TTIOKO3YPHYHOIO
TECTY 3 MiIHUM KyIIOPOCOM; He BIUIHBAE Ha dbepmenTaTuBHi TecTH Ha TIIIOKO3Y.

4.6 BarirnHicTs Ta JaKTauis

Baritnicts: ‘
He mnosimommsnocs mpo moGiumi edekTH i3omiasmny ma mmix Opnmax 130Hiasux crig
3aCTOCOBYBATH ITiJl Yac BariTHOCT JIHIE TOA, KO KOPHCTB [IEPEBUIILY€e NOTCHUiHHHIT pr3uK.
Jlakranis: ‘ .

[3omiasnx BuBomMTHECH 3 TPYZAHHM MOJOKOM TIOAYIOUHX MatepiB. He TOBIIOMJISIIOCE  TPO
HECIIpHATINBI eexTH y miTeif, Konuenrpanii 8 rpymmromy momoni HACTUIBKH HH3bKi, 10 He
MOXHA MOKJIAZATHCA Ha IPyJIHE BHTONOBYBAHHS SIS aJIeKBaTHOI IpoQiJIaKTHKA TyOepKy 503y
a00 JIIKyBaHHS HEMOBJIST, SIKHX FOYIOTE TPy IO,

4.7 3partmicTe BuimBaTH Ha WBHAKICTL peakuii npn kepysanmi aBTOTpancnoprom abo
IHIHME Mexani3Mamm. . '
He Gyzo nposeneno sxoxuux nocmimkens LIONI0 BILUIMBY Ha WIBHAKICTH peakiii npu KepyBaHHi
ABTOTPAHCIIOPTOM ab0 IHIUMMH MeXaHi3MaMH. Ilpore mix wac ouinkm 3marmoCT namienta
CTaH i

KCpyBaTtH aBTOMOOLTEM Ta iHIDHMH MeXaHi3MaMmu CIiZl BPaXOBYBAaTH HOro KIIiHi
npoins moGiunmx edextis, 0co6HBo NOTEHLIHHOT HeHPOTOKCHYHOCTI.

4.8 IoGiuni peaxmii ik,
HaiiBasxmupinmmu HCCIIPUSTIMBUMH eeKTaMH i3oHiasHay e nepudepyaia ta 1
HEHPOTOKCHYHICTE, a Takox TXKKHH, IHOAI JICTA/IbHIH FenaTur.
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IoGiuni peakuii, mo posrasnaioTses sx TNOB'S3aHi 3 JIIKYyBaHHAM, HAaBeCHI HIXKYe 32 CHCTEMamu
OpramisMy, KJIacaMH OpraHiB Ta YacTOTOIO. Ouinka wacrotn wuacto He Oasyerbca Ha
PaHJIOMI30BaHHX KOHTPOIBOBAHHX JOCHIDKEHHAX aJeKBaTHOTO po3Mipy, alte omupacThcs Ha
OmyQIiKOBaHHX JITepaTypHUX naHmX, OTPHMAHHX NEPeBakKHO INiJ 4ac BHKOPHCTAHHA ITiCiIs
3aTBep/KeHHs. Yacto nami mpo HaCTOTy HE MOXHA4 HaBECTH. 3a YacTOTOIO MHOBIuH] peaxuii
TONUISIOTECS Ha JIyXKe noumpeni (= 1/10), nommpesi (>1/100, <1/10), mewacti (> 1/1000,
<1/100), pinkicui (> 1/10000, <1/ 1000), my»e pinkicni (<1/ 10000), «neBimomoy.

Posnanu ueppoBoi cucremu:

Hyxe nommpeni: nepudepuuma HeHponaris, skiii 3a3Buyaii NIepenyIoTs napecresii crom i
KHcTeH. YacroTa 3aiesxuTs Bin 1031 Ta TAKHX CNPHATINBHX CTaHiB, SIK HEIOINaHHA, ATKOTOJIiZM
abo nmiaGer. Ilpo wei mosimomsuIOCs Yy 3,5-17% nauientis, sxi OTPUMYBAJTH i30Hia3m1,
Onnouacue BBeneHnns HIPHIOKCHHY 3HAYHOIO MIpOIO 3HIDKYE 1eii pu3HK (muB. Posxin 4.4).
Hewacri: cynomu, Toxcnana eHuedanonaris

Hesinomo: 3anamopovenss, ronosmui 6i1b, Tpemop, 3amamopouerHs, rineppediexcis.

ewnxiarpuani poznagu
Hewacri: mopymenns NaM’ATi, TOKCHYHHIT [ICHX03
Hesinomo: crutyranicts cBizomocri, A€30pi€HTaLis, raTIONHHALT.

[InynKoBo-KkuImKOBI po3namu:
Hesinomo: nynora, 6mosota, anopexcis, CYXICTb y POTi, MeTeopusM, Gisib y xKHBOTI, 3arnop.

lenaro6imiapui mopymenus:
Hy’xe nommperi: TpansuTOpHE 36iMBIIEH S PiBHS CHDOBATKOBHX TpaHCAMiHa3.
Heuacri: renarur.

Posnanu HUpoK i cevoBuaieH s
Heeingomo: sarpumxka ceui, HepOTOKCHUHICTD, BKIIOYAIOUH IHTePCTHIIaIIbHHHA HeQpUT.

MeraGoisM i nopymenHss XxapayBaHHs:
Hesinomo: rinepriikemis, meta6omiunmii anunos, nenarpa.

3araneHi posnaau

Heginomo: anepriuni peaxuii 3i mxipaumu mpossamm (ex3aHTeMma, epuTeMa, MYJIBTHQ}OPM?EI
€puTeMa), CBepOikK, JMXOMaHKa, Jielikonenis, amadimaxcis, ajepriyauit TMHEBMOHIT,
HEHTPONCHIA, eo3uHODLNsL, CHHAPOM Crisenca-J[)x0HcOHa, BacKyJiiT, nmimdaneHonaris,
PEBMAaTHYHHN CHH/APOM, BOBYaKOBOIIOAIOHHH CHHAPOM.

Po3nanu xpoei Ta niMdaTuunoi cucremu: .
Hesinomo: anemist (reMmoxiTHuHa, cunepobnactiyna abo amiacTuyHa), TPOMGOIHMTOIEHis,
JielikoneHid (anepriyua), HelfTponeHis 3 cosuHOdiNicro, arpaHyIoNUTOo3.

ITopyuienns 3 60Ky RMXaHHS, IPYAHOI KIITKH Ta CEPENIOCTIHHA:
Hesinomo: nueBMOHIT (asepriunmit).

Posnagu onopHo-pyxoBoro amnapary:
Hesinomo: aprpur.
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3 Goky oyeii:
Hesinomo: arpodis 3oposoro HepBa abo HeBpHUT.

Hna  orpumanus PCKOMEHIAWIH mMOM0 JiKyBaHHS MOGIYHEX edexTiB, mnoB’s3aHux 3
NPOTHTYOEPKyYILO3HOIO Tepamicio, cix 3BepTaTics 10 odinifiuux HamiowaneHHX Ta / abo
MDKHApOJHHX peKoMeHaarii (manpuknan, Hacranopa BOO3, nocrynna 3a mnocmmanmsm
http://whqlibdoc.who.int/publications/2010/9 789241547833 eng.pdf)

4.9 Ilepenosysanus
Cumnromu:

aHOpeKCisl, HynoTa, 6moBOTa, UITYHKOBO-KHIIKOBI PO3/ajiH, JIHXOMAHKA, TOJIOBHMI Oinb,
3AaMOPOYCHH:I, HEYiTKa MOBA, TaIIOLMHAIIT Ta / aGo TIOPYIICHHSA 30pY BHHHKAIOTH MPOTATOM
BiA 30 XBHIMH 70 3 rommMH micng nputiomy. Ilpu smaynomy nepenosyeaumi 3oHiazuay (> 80
MI/KT Macu Tima) ciin OYIKYBaTH pecIipaTopHmii AUCTPEC-CHHAPOM Ta IIPHTHIYCHHs
IICHTPaILHOT HEPBOBOT CHCTEMH, IO IIBU/IKO HpOrpecye Bif cTynopy Ao rauGokoi KoM, nopsin
13 TAKKHMH cCynomamu. THIOBEM pesyibraTom n1a00pPaTOPHUX JIOCII/KEHD € cepitozumit
METaboMi9HH annI03, KETOHypis i rinepriikemis.

JlixyBanus:

BHKIMKAHHA OJIOBaHHS, IPOMMBAHHA NLTYHKA | 3aCTOCYBaHHs aKTHBOBAHOIO BYTiLIA MOKe
Mard 3HAYCHHS JIMIIE IPOTAIOM JEKiIbKOX TOAMH ITicIis IepelIo3yBaHHs. 3rofoM ipHIOKCHH
(BHYTpilIHBOBEHHO rpaM Ha TPam OCHOBH, €KBIBAJICHTHO 03i i30Hia3MJIy; AKIO OCTAHHS 1034
HEB/I0Ma, TO MTOYATKOBOIO JI03010 CJIiJ BBAKATH 5 T y Aopocimux abo 80 mr/kr macu Tina y miteit),
BHYTDIIIHLOBEHHE BBEJICHHS Aiasemamy (y Pa3si BHHMKHEHHS CYIOM TiPHIOKCHH He Ji€) Ta
MOXJIMBE NPOBENECHHS Temoxianisy. ITojansure JiKyBaHHS MOBHHHO nepeabavati 0coGIUBY
yBary 0 MOHITOPHHIY/IIATPHMKH BeHTHIANNI JIereHs Ta Kopekuii MeraGonigHoro amumosy.
Creundivnoro antunory Hemac.

5.  ®APMAKOJIOI'TYHI BJIJACTHUBOCTI

5.1 ®apmakoaunamiuni BjaacTuBocTi
DapmaxoTepanesTHYNA Ipymna: IMpotutyGepkynpo3Hi 3acobu.
Kox ATX J04A CO1.

Mexaunizm aiv

I3oniasun Mae BHCOKY aKTHBHICTH IOJO Mycobacterium tuberculosis. Uunuts GaxTepuLHaHY
Ao in vifro Ta in vivo npotu MikoGakTepiii. MexanisMm itoro Aii mos’s3anmif i3 HPHTHIYECHHIM
CHHTE3y MIKONIEBHX KHCIOT 3 JOBIMM JAHIIOTOM, SIKi € KOMIOHEHTAMH KJIiTHHHO] 000NIOHKH
Mikobakrepiif. Crilikicts n0 i3omiasuny BumEKae MIBHAKO, SKIIO #HOro 3acTOCOBYIOTH SIK
MOHOIIpENapar y JIKyBaHHi KJIiHiYHHX 3aXBOPIOBAHb, CIPHIHHEHHX MikoDOaKTepisMy.

5.2 dapmakokiHeTHYHI BJacTHBOCTI
AbcopOuis:

[Ticna nmepopanbHoro npuifoMy i30HiasHa MIBHIKO BCMOKTYETbCs 3 OlopocrynHicTio >80%, a
NiKOBi KOHIEHTpaLii B CHPOBATII JOCATAIOTHCS depe3 1-2 ropumm. IlIBHakicTs Ta cTymiHb
BCMOKTYBaHHS 3MCHIIYIOTBCS IPH 3aCTOCYBaHHI i30Hiasuay min wac Tki. I3omiasma 3a3mae
TMOMITHOTO JOCHCTEMHOTr0 (IIepIuIoro NPOXO/DKEHHA) MeTaboMi3sMy B CTIHILAOHRORKHIIKYA Ta
MeYiHKH.
[licna npuiiomy pasosoi 103m i30Hiasuny y no3i 300 Mr y 3noposu gf XBO.TIBL[\iB PgIHE
3Ha4YCHHA (+ SD) i3omiasnmy Cmax cranosmwio 7,9 MKr / M 242 @ g T

AUC cranosuno 32,1 mkr / rox (£ 13,2). Cepenne 3Havenns (+ SD) t Ifs @Oz-xiafag;f%p x
0,72 (+ 0,42) roguaw.

-
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Po3nopin:
I30HiasuA posnoninseTses B opranisMi 3 BHAIMEM 06'eMoM posnoziny B 06'emi Bixg 0,57 no 0,76
i/ Kr. 38’ 430K 3 Giikamu TysKe HH3LKHif (0-10%).

MeraGomniswm:

[3onia3uy mimarae CKCTCHCHBHOMY OOMiHY, sKHil BinOyBacThea B KIITHHAX CTH30BOT 0GONOHKY
TOHKOI KMIIKH Ta B mewinni. Croyatky isomiasmna IHAKTHBYETBCS IUIAXOM ALETHIIOBAHHSL.
3rofoM aueTHI-i3oHiasHA mami TiAPOMi3YeThCH. ALETHIMOBAHHS i3oHia3uay 3anexuTH Bix
TEHCTHYHO 00YMOBJIEHOI IMIBHIKOCTI MeTaboNi3aMy y OKpeMHX MalicHTIiB, SKHX HA3MBAIOTEH
IIBAJIKMMH a00 NOBUTEBHHMH aueTHIATOpaMH (ue MOB’A3aHO 3 reHETHYHHM nomiMopdizmMom
MeTaboI1i3yiouoro  depmenTty N-anerunrpancepasu). Pizni ermivni TPyIH MICTATh pi3Hi
Nponopuii GeHOTHIIB aneTHIATOPIB. Cratyc anerunsaropa € ocHOBHIM daxTopom, 1m0 Bu3HAUaE
BIUIMB I30HIa3WIy NOpM meBHilt nosi. V PCKOMCHIIOBAHUX [03aX €KCIO3HIIS Yy IIBHIKHX
AUETHIIATOPIB NPUOIU3HO BABIYI MEHIIA, Hik Y TOBiTBHIX aleTHIATOPIB.

Busenenns:

Mo 95% upuitaaroro isoniasumy BHBomHTHCS i3 cevero OPOTATOM 24 TOIMH, IOJIOBHHM YHHOM Y
BUIVISI HEAKTHBHHX MeTabouiTiB. MeHIe 10% no3u BuBOAHTBCE 3 kanoM. OCHOBHHMH
PONYKTAMH, IO BUBOJATECS i3 cedero € N-aneTumi3oHiasny Ta i30HiKoTHHOBA KHCJIOTa.

DapMakoKiHETHKA y OKPEMHX MOITyJISIisX

Topywenns @yuxyii nupox: Jani momxo dapmakokineTHky i30miazuay Ta Horo meraGoitis y
NAaLli€HTIB 3 HHPKOBOK HENOCTATHICTIO € HenoctarHiMu. OxHak mnepioJl HamiBBHBEICHHS
i30Hia3HAy TpUBac JOBINE, a EKCTO3MIA 30IBIIYETECS Y TOBIIBHHUX aneTumaTopis. Brms
(meakTHBHHX) MeTaGoNiTIB i30Hiasmy, HMOBIpHO, Gyne 36iNblIeHO K y WIBHAKHX, Tak i y
NOBUTLHIX alleTHIIATOPIB.

5.3 JMoxniniuni nani 3 6esnexn

JIOKIIiHIYHI faHi He MOKa3amm ocobauBOi HeGe3mekn UL Jofed Y peKOMEHZIOBAHHX J03aX Ha
OCHOBI TPagHLIiMHAX XOCITIIKEHb OE3meKH 3 (apmakosiorii, TOKCHYHOCTI TIPH MOBTOPHIl 103i,
TCHOTOKCHYHOCTI, KAHIIEPOreHHOTO MOTEHIiany a6o PenpoOayKTHBHOI TOKCHYHOCTI.

6. OAPMAIEBTHYHI XAPAKTEPUCTHKU

6.1 Chucok xonomMiKHHX peqoBuH

Kpemnito miokcun xomoinuwuii, KacTopoBa OJisl TiporeHi3oBaHa, JAKTO3H MOHOTIpaT Ta
MiKpPOKpHCTATIYHA IIEITI0N03a.

6.2 Hecymicnicme.
He onmcano.

6.3  Tepmin npudoamnocmi.
48 micsnie juis Gricrepis, Amo-IIBX/EBOH/ Axnap

6.4  ¥Ymosu 36epiranns.
3Gepiraty npu Temneparypi e Bume 30° C, 30epiraTu B 3aKpuTiif ymakosij
csitia. 30epiratu Tabetku y GrmicTepax Y KapTOHHIi KopoOui.

6.5 ¥Vnakoska
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Tabnerkn makyrorses y Amo-IIBX/EBOH/ Axnap 6ricrepu 1o 28 tabnerok. I[To 24 Onictepn y
KapToHHilt KopoGui.

6.6  OcobamBi BuMOrH Mmoo yrumizanii
Hemae ocobGmuBux Bumor

7.  HOCTAYAJIBHUK
Mixpo Jla6c Jlimitex

Ne 31, Peiic Kope Poyn
Banranop 560 001
Kapraraka

Iapis

Ten.: 00-91-80-2237 0451-54
®axkc: 00-91-80-2237 0463

Email: exp@microlabs.in
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1.NAME OF THE MEDICINAL PRODUCT
Isoniazid 300 mg Tablets"

Z.Q__I.JALITATIVE AND QUANTITATIVE C OMPOSITION_E. A
Eac_h tablet contains isoniazid 300 mg o

For a full list of excipients see section 6.1,

3. PHARMACEUTICAL FORM

White to off white, flat, circular, beveled edge, uncoated tablets with break-line on one surface,
The tablet can be divided into equal halves.

4. CLINICAL PARTICULARS

4.1 Therapeutic indication

4.2 Posology and method of administration

Oral use,

Isoniazid 300 mg Tablets should be swallowed whole with water or another drink.
The tablets should be taken on an empty stomach (at least one hour prior to or two hours after a meal).

ACTIVE TUBERCULOSIS

Daily therapy: 5 mg/kg body weight/day, maximum 300 mg/day
In patients weighing >45 kg the daily dose is 300 mg, administered as a single dose.

Isoniazid 300 mg Tablets is not indicated for daily therapy of patients weighing <45 kg, as
appropriate dose adjustments cannot be made.

Intermittent therapy: 10 mg/kg body weight three times per week, maximum 900 mg/day
In patients weighing 21-39 kg the dose is 300 mg thrice weekly.

In patients weighing 40-70 kg the dose is 600 mg thrice weekly.

In patients weighing > 70 kg the dose is 900 mg thrice weekly.

Page 2 of 1|
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Isoniazid 300 mg Tablets is not indicated for intermittent therapy of children weighing < 2] kg, as
appropriate dose adjustments cannot pe made.

The duration of therapy is dependent on the diagnostic category, as well as the combination of drugs
used together with isoniazid. Official national and/or international guidelines (e.g. WHO-Guideline,
available at jizt Lwhalibdoc.who. int/ ublications/20] 0/9789241547833 eno pd sshould be

consulted. '

LATENT TUBERCULOSIS (monotherapy)
Adults:
300 mg/day for at least 6 months

Children:

Isoniazid 300 mg Tablets is not suitable for children for this indication, as appropriate dose
adjustments cannot be made. In these cases another formulation contaming less isoniazid should be
used.

Special populations

Renal impairment:

No dose adjustment in patients with renal impairment is generally recommended. However, patients
should be closely monitored for signs of isoniazid toxicity, especially peripheral neuropathy. A dose
reduction to 2/3 of the normal daily dose may be considered in slow acetylators with severe renal
impairment (CICr <25 ml/min) or in those with signs of isoniazid toxicity (see section 4.4 and 3.2).

Hepatic impairment:

Limited data indicate that the pharmacokinetics of isoniazid are altered in patients with hepatic
impairment, Therefore, patients with hepatic impairment should be closely observed for signs of
isoniazid toxicity (see section 4.4).

4.3 Contraindications

Isoniazid 300 mg Tablets is contraindicated in patients with
- hypersensitivity to the active substance or to any of the excipients
- acute liver disease of any etiology
- drug induced hepatic disease
- previous isoniazid-associated hepatic injury or
- previous severe adverse reactions to isoniazid such as drug fever, chills or arthritis.

4.4 Special warnings and precautions for use
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Patients should be instructed to immediately report signs or symptoms consistent with liver damage or
other adverse effects.

These include any of the following: unexplained anorexia, nausea vomiting, dark urine, icterus, rash,
persistent paraesthesias of the hands and feet, persistent fatigue, weakness of greater than 3 days

Patient groups especially at risk for developing hepatitis include
= age >35S years
- daily users of alcoho] (patients should be strongly advised to restrict intake of alcoholic
beverages, see section 4.5)
- patients with active chronic liver disease and
- injection drug users.
In addition to monthly symptom reviews hepatic enzymes (specifically AST and ALT) should be
measured in these patients prior to starting isoniazid therapy and periodically throughout treatment.
Furthermore, the following patients should be carefully monitored:
- patients with concurrent use of any chronically administered medication (see section 4.5)
- existence of peripheral neuropathy or conditions predisposing to neuropathy
- pregnant patients and
- HIV infected patients,

Increased liver function tests are common during therapy with Isoniazid 300 mg Tablets. These
effects on liver function tests are usually mild to moderate, and will most commonly normalise
spontaneously within three months, even in the presence of continued therapy.

If abnormalities of liver function exceed three to five times the upper limit of normal, discontinuation
of Isoniazid 300 mg Tablets should be strongly considered.

Peripheral neuropathy is the most common toxic effect of isoniazid (see section 4.8). The frequency
depends on the dose and on predisposing conditions such as malnutrition, impaired renal function,
alcoholism or diabetes, Concomitant pyridoxine administration largely reduces the risk of developing
neuropathy. Therefore, pyridoxine should be co-administered routinely at doses of 10 mg per day.

Cross-sensitivity: Patients hypersensitive to ethionamide, Pyrazinamide, niacin (nicotinic acid), or
other chemically related medications may also be hypersensitive to this product.

Isoniazid should be used with Caution in patients with pre-existing seizure disorders, a history of
psychosis or hepatic impairment.

Diabetes Mellitus: Patients with diabetes should be carefully monitored, since blood glucose control .
may be affected by isoniazid.

Renal impairment: Patients with renal impairment, particularly those who are slow acetylators (see
sections 4.2 and 5.2) may be at increased risk for isoniazid adverse effects such as peripheral
neuropathy, and should be monitored accordingly. As in other patients, adequate supplementation
with pyridoxine (see above) should be given to avoid neurotoxicity.
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Excipients: Patients with rare hereditary problems of galactose intolerance, the Lapp lactase
deficiency or glucose-galactose malabsorption should not take this medicine.

4.5 Interactions with other medicinal products and other forms of interaction iy

In vitro, isoniazid acts as an inhibitor of CYP2C19 and CYP3A4. Thus it may increase exposure to b3
drugs mainly eliminated through either of these pathways. The following list of interactions should

not be considered exhaustive, but as Tepresentative of the classes of medicinal products where caution
should be exercised.

Anticonvulsants

therefore increases drug exposure. Plasma concentrations of the anticonvulsant should be determined
prior to and after initiation of isoniazid therapy; the patient should be monitored closely for signs and

hepatic metabolism of benzodiazepines, leading to increased benzodiazepine plasma concentrations.
Patients should be carefully monitored for signs of benzodiazepine toxicity and the dose of the
benzodiazepine should be adjusted accordingly.

Phenobarbital: Concomitant use with isoniazid may lead to increased hepatotoxicity.

Neuroleptics
Chlorpromazine: Concomitant use with isoniazid may impair the metabolism of isoniazid. Patients
should be carefully monitored for isoniazid toxicity.

Haloperidol: Concomitant use with isoniazid may increase plasma levels of haloperidol. Patients
should be carefully monitored for haloperidol toxicity and the dose of haloperidol should be adjusted
accordingly.

Anticoagulants

Coumarin- or indandione-derivates (e.g. warfarin): concomitant use with isoniazid may inhibit the
enzymatic metabolism of the anticoagulants, leading to increased plasma concentrations with an
increased risk of bleeding. Therefore, INR should be closely monitored.

Narcotics

Alfentanil: chronic pre-/perioperative use of isoniazid may decrease the plasma clearance and prolong
the duration of action of alfentanil. The dose of alfentanil may need to be adjusted accordingly.
Enflurane: Isoniazid may increase the formation of the potentially nephrotoxic mnorganic fluoride
metabolite of enflurane when used concomitantly.

Others

Theophylline: Concomitant use with isoniazid may reduce the metabolism of theophylline, thereby
increasing its plasma levels, Therefore, theophylline plasma levels should be monitored.
Procainamide: Concomitant use with 1soniazid may increase the plasma concentrations of isoniazid.
Patients should be carefully monitored for isoniazid toxicity.

Corticosteroids (e.g. prednisolone): In one study, concomitant use with isoniazid decreased isoniazid
exposure by 22-30%. Isoniazid dosage adjustments may be required in rapid acetylators,

Acetaminophen, paracetamol: Concurrent use with isoniazid may increase hepatotoxicity.

Disulfiram: concurrent use with isoniazid may result in increased incidence of effects on the central
nervous system. Reduced dosage or discontinuation of disulfiram may be necessary.
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Hepatotoxic medications: concurrent yse of isoniazid with other hepatotoxic medications may

increase hepatotoxi city and should be avoided.

Neurotoxic medications: concurrent use of isoniazid with other neurotoxic medications may lead to
additive neurotoxicity and should be avoided.

Interactions with food and drinks ”
Alcohol: concurrent daily intake of alcohol may result in an increased incidence of isoniazid induced:”
hepatotoxicity. Patients should be monitored closely for signs of hepatotoxicity and should be
strongly advised to restrict intake of alcoholic beverages (see section 4.4).

Cheese and fish (histamine- or tyramine-rich food): concurrent ingestion with isoniazid may lead to

inhibition of mono-/diamine oxidases by 1soniazid, interfering with the metabolism of histamine and
tyramine. Clinically, this may result in redness or itching of the skin, hot feeling, rapid or pounding

heartbeat, sweating, chills or clammy feeling, headache, or lightheadedness,

Interactions with laboratory tests

Isoniazid may cause a false positive response to copper sulfate glucose tests; enzymatic glucose tests
are not affected.

4.6 Pregnancy and lactation

Pregnancy:
No adverse effects of isoniazid on the fetus have been reported. However, isoniazid is to be used in
pregnancy only when the benefits outweigh the potential risks.

Lactation

Isoniazid is excreted into the breast milk of lactating mothers. No adverse effects in the baby have
been reported. Concentrations jn breast milk are so low, that breast-feeding cannot be relied upon for
adequate tuberculosis prophylaxis or therapy for nursing infants,

4.7 Effects on ability to drive and use machines

operate machinery.

4.8 Undesirable effects

The most important adverse effects of isoniazid are peripheral and centra] neurotoxic effects, and
severe and sometimes fatal hepatitis.

The adverse events considered at least possibly related to treatment are listed below by body system,
organ class and frequency. They are not based on adequately sized randomized controlled trials, but -
on published literature data generated mostly during post-approval use. Therefore, often no frequency
data can be given. Frequencies are defined as Very common (>1/10), common (217100, <1/10),

uncommon (=1/1000, <1/100), rare (=1/10,000, <1/1000), very rare (1/10,000), ‘not known’.

Nervous system disorders

Very common: Peripheral neuropathy, usually preceded by paraesthesias of the feet and hands. The
frequency depends on the dose and on predisposing conditions such as malnutrition,
alcoholism or diabetes. [t has been reported in 3.5 to 17% of patients treated with
1soniazid. Concomitant pyridoxine administration largely reduces this risk (see
section 4.4).

Uncommon: Seizures, toxic encephalopathy
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Not known: dizziness, headache, tremor, vertigo, hyperreflexia.

Psychiatric disorders
Uncommon: memory impairment, toxic psychosis
Not known: confusion, disorientation, hallucination.

Gastrointestinal disorders i
Nia;t.lcrlom: nausea, vomiting, anorexia, dry mouth, flatulence, abdominal pain, constipation.

Hepatobiliary disorders:
Very common: Transient increases of serum transaminases.
Uncommon: hepatitis.

Renal and urinary disorders
Not known: urinary retention, nephrotoxicity including interstitia] nephritis.

Metabolic and nutrition disorders
Not known: hyperglycaemia, metabolic acidosis, pellagra.

General disorders

pruritus, fever, leucopenia, anaphylaxia, allergic Pneumonitis, neutropenia, eosinophilia,
Stevens-Johnson syndrome, vasculitis, Iymphadenopathy, rheumatic syndrome, lupus—
like syndrome.

Blood and lymphatic systems disorders
Not known: anaemia (haemolytic, sideroblastic, or aplastic), thrombocytopenja, leucopenia (allergic),
heutropenia with eosinophilia, agranulocytosis.

Respiratory, thoracic and mediastinal disorders
Not known: pneumonitis (allergic),

Musculoskeletal disorders
Not known: Arthritis.

Eye disorders:
Not known: Optic atrophy or neuritis.

For recommendations on the management of side effects related to anti-tuberculosis therapy official
national  and/or international  guidelines (e.g. WHO-Guideline,  available at
http.//whqlibdoc.who. int/publications/2010/978924] 54 7833 _eng pdf) should be consulted.

4.9 Overdose

Symptoms:

Anorexia, nausea, vomiting, gastrointestinal disturbances, fever, headache, dizziness, slurred speech,
hallucinations and/or visua] disturbances occur within 30 minutes to 3 hours after ingestion. With
marked isoniazid overdoses (> 80 mg/kg body weight) respiratory distress and CNS depression,
progressing rapidly from stupor to profound coma, along with severe intractable seizures are to be
expected. Typical laboratory findings are severe metabolic acidosis, acetonuria, and hyperglycaemia.

Treatment:
Emesis, gastric lavage and activated charcoal may be of valye if instituted within a few hours of
ingestion.
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i

5. PHARMACOLOG] CAL PROPERTIES

5.1 Pharmacodynamic Properties
Phannacotherapeutic group: Antimycobacteria]
ATC Code for 1soniazid: JO4A CO1

Mechanism of action
Isoniazid is highly active against Mycobacterium tuberculosis, 1t is bactericidal in vigre and in vive

5.2 Pharmacokinetic Properties
Absorption:

Distribution:
Isoniazid is distributed in the body with an apparent volume of distribution volume of 0.57 to
0.76 Ukg. Protein binding is very low (0-10%).

Excretion:

Up t0 95% of ingested isoniazid js excreted in the urine within 24 hours, primarily as inactive
metabolites. Less than 10% of the dose is excreted in the faeces. The main excretion products in the
urine are N-acetylisoniazid and isonicotinic acid.
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Special populations

Renal impairment-

The documentation of the pharmacokinetics of isoniazid and its metabolites in patients with renal
impairment is i complete. However, the halflife of isoniazid is prolonged and €Xposure is increased,

in slow acetylators. The eXposure to the (inactive) metabolites of isoniazid is likely to be increased in
both fast and slow acetylators, w'H

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans at recommended doses based on conventional
studies of safety pharmacology, repeated dose toxicity, genotoxicity, carcinogenic potential, toxicity
to reproduction,

6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients

Colloidal silicon dioxide, hydrogenated castor oil, lactose monohydrate and microcrystalline
cellulose.

6.2 Incompatibilities
Not applicable.

6.3 Shelf life

60 months: Bottle, HDPE
48 months: Blister, Alu-PVC!EVOHfAcIar

6.4 Special precautions for storage

Do not store above 30°C. Keep in a well-closed container, protected from light.
Store tablets in blisters in the provided carton.

6.5 Nature and contents of container

HDPE Bottle pack:

Tablets are packed in a semi-transparent polyethylene bag which is heat-sealed and packed together
with a silica gel sachet in a white round HDPE jar. The jar is sealed with aluminium tagger and closed
with a white HDPE screw cap. Pack size: 1000 tablets.

Blister pack:
Alw/PVC/EVOH /Aclar blisters of 1¢) tablets. Such 10 blisters 1n a carton.
Alu/PVC/EVOH /Aclar blisters of 28 tablets. Such 24 blisters in a carton.

6.6 Special precautions for disposal

No special requirements
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